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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power Trace: A\{Era e RBWE 100 kHz Channel Power
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Plot 7-677. Antenna WF5b Radiated Upper Band
Edge (Peak — UNIl Band 8)
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Plot 7-678. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power Trace: A\{Era e RBWE 100 kHz Channel Power
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Plot 7-679. Antenna WF5b Radiated Upper Band
Edge (Peak — UNII Band 8)
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Plot 7-680. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)
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Worst Case Mode:

t

802.11a

Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
Channel: 233
Trace: MaxHold RBW: 100 kHz Channel Power
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Plot 7-681. Antenna WF5b Radiated Upper Band
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Edge (Peak — UNII Band 8)
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Plot 7-682. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

PASS

Peak Trace :
AVar Offset: 17.4d8 VBW: 3 MHz
Peak Offset: 17.2d8 SWT: 1.01ms

RBW: 1 MHz  peak: 5914.80 MHz, 60.98 dBuV/m

Avg: 5919.90 MHz, 49.73 dBuV/m
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Plot 7-683. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

PASS

Peak Trace :
AVg. Offset: 17.5d8 VBW: 3 MHz
ngk Offséeet: 17.0dB__ SWT: 1.01ms

RBW: 1 MHz  pegk: 5885.10 MHz, 60.90 dBuV/m

Avg: 5919.60 MHz, 49.76 dBuV/m
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Plot 7-684. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ e]'ement (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 244 of 280
1C2205090027-11-R1.BCG 5/30/2022 - 9/16/2022 Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

5955MHz

1

PASS K\e}a.kg?s%et: 17.7d8  YBW: 3 MHz

Peak Offset: 17.3dB_SWT: 1.01ms

RBW: 1 MHZ  peak: 5923.20 MHz, 60.90 dBuV/m

Avg: 5915.10 MHz, 49.98 dBuV/m
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Plot 7-685. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

7095MHz

229

PASS R\ezag.ch)Ffasceet: 19.0d8 VBW: 3 MHz

Peak Offset: 18.7dB_SWT: 1.01ms

RBW: 1 MHz  pegk: 7253.70 MHz, 63.99 dBuV/m

Avg: 7269.30 MHz, 52.26 dBuV/m
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Plot 7-686. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNIl Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz

Channel:

140
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40

120 +

100 +

80

60 1

229

PASS K\e}a.kg?s%et: 19.1d8 YBW: 3 MHz

Peak Offset: 18.8dB_SWT: 1.01ms

RBW: 1 MHZ  peak: 7209.30 MHz, 63.56 dBuV/m

Avg: 7265.40 MHz, 52.79 dBuV/m
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Plot 7-687. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNIl Band 8)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
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Plot 7-688. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNIl Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power Trace: A\{Era e RBWE 100 kHz Channel Power
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Plot 7-689. Antenna WF5b Radiated Upper Band
Edge (Peak — UNIl Band 8)
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Plot 7-690. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power Trace: A\{Era e RBWE 100 kHz Channel Power
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Plot 7-691. Antenna WF5b Radiated Upper Band
Edge (Peak — UNII Band 8)
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Plot 7-692. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
Channel: 233
Trace; Maxtold ~ RBW: 100 kHz Channel Power Trace: Average RBW: 100 kHz Channel Power
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Plot 7-693. Antenna WF5b Radiated Upper Band Plot 7-694. Antenna WF5b Radiated Upper Band
Edge (Peak — UNII Band 8) Edge (Average — UNII Band 8)
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7.7.9 Antenna WF5b R

adiated Band Edge Measurements (40MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS2

Distance of Measurements:

3 Meters

Operating Frequency:

5965MHz

Channel:

3

PASS

Peak T{;face \F}EW % MHZ
Avg. Offset: 17.2dB : z
Pesk Offeet: 17248 SWT: 1.01ms

Peak: 5920.45 MHz, 61.54 dBuv/m
Avg: 5902.60 MHz, 49.70 dBuV/m
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Plot 7-695. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-696. Antenna
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

5965MHz

Channel:

3

PASS

Peak Tﬁace \F}EW % MHZ
. N z
pedi e 17398 SWT: 1.01ms

Peak: 5923.95 MHz, 61.25 dBuv/m
Avg: 5924.65 MHz, 50.40 dBuV/m
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Plot 7-697. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS2

Distance of Measurements:

3 Meters

Operating Frequency:

7085MHz

Channel:
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Peak T{;face \F}EW % MHZ
Avg. Offset: 19.1dB : z
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Peak: 7299.30 MHz, 63.60 dBuV/m
Avg: 7281.10 MHz, 52.80 dBuV/m
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Plot 7-698. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
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Avg: 7283.90 MHz, 52.51 dBuV/m
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Plot 7-699. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode:
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Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
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Plot 7-700. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.10 Antenna WF5b Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS2

Distance of Measurements:

3 Meters

Operating Frequency:

5985MHz

Channel:

7

PASS

Peak T{;face \F}EW % MHZ
Avg. Offset: 15.4dB : z
Pesk Offeet: 14,848 SWT: 1.01ms

Peak: 5924.60 MHz, 63.69 dBuV/m
Avg: 5921.80 MHz, 51.23 dBuV/m
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Plot 7-701. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode:
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Worst Case Transfer Rate:
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Distance of Measurements:
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Plot 7-702. Antenna
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MHz  pggk: 5923.80 MHz, 63.22 dBuVv/m
Peak Trace VBW: 3 MH y ; ‘=1 5
PASS égagk%ifiss%tt-zll%_%%% SWT: 1.01nfs Avg: 5921.00 MHz, 51.26 dBuV/m
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Plot 7-703. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
Channel: 215
RBW: 1 MHZ  pegk: 7125.80 MHz, 62.52 dBuV/m
Peak Trace VBW: 3 MH . . y .
PASS hug Offet 1038 (BN 3 0 Avg: 7129.00 MHz, 51.06 dBuv/m
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Plot 7-704. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

RBW: 1 MHz  pegk: 7126.20 MHz, 63.86 dBuV/m
Peak Trace . . . ’ -
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Plot 7-705. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

RBW: 1 MHz  peak: 7127.40 MHz, 62.73 dBuV/m
Peak Trace : " : ! .
PASS A9 Ot 1o7m SO 2 0Ths  Avg: 7127.00 MHz, 51.70 dBuv/m
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Plot 7-706. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.11 Antenna WF5b Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
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Plot 7-707. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15
RBW: 1 MHz  peak: 5923.20 MHz, 70.44 dBuV/m
Peak Trace. VBW: 3 MH : : A y
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Plot 7-708. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6025MHz

15

PASS K\e}a.kg?s%et: 16.0d8 YBW: 3 MHz

Peak Offset: 14.8dB_SWT: 1.01ms

RBW: 1 MHZ  peak: 5910.15 MHz, 75.00 dBuv/m

Avg: 5921.40 MHz, 62.44 dBuV/m
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Plot 7-709. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6985MHz
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RBW: 1 MH .
PASS ko 5 e vhw: 3 Mz Peak: 7127.25 MHz, 71.24 dBuv/m
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Plot 7-710. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6985MHz

207

RBW: 1 MHz  pagk:
PASS fi g 1665 VBW: 3 MHz

Peak Offset: 15.7dB_SWT: 1.01ms

7140.75 MHz, 71.75 dBpv/m

Avg: 7130.85 MHz, 61.16 dBuV/m
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Plot 7-711. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6985MHz

207

RBW: 1 MHz  peagk:
PASS gk 10 VBW: 3 MHz

Peak Offset: 15.7dB_SWT: 1.01ms

7132.65 MHz, 78.14 dBpV/m

Avg: 7133.10 MHz, 65.05 dBuV/m
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Plot 7-712. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.12 SDM Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
RBW: 1 MHz  peak: 5878.50 MHz, 61.35 dBuV/m
Peak Trace : . . ’ . o
PASS gy VBN 3 Mz 00670 M. 49.54 dByiv/m
140 A
€ 120+
>
=
[a]
Z 1001
=
2
2 801
V5]
he)
L?—j 60_'—-—““ B .,Y N e Atk Al At s
40

5775 5805 5835 5865 5895 5925 5955 5985 6015 6045 6075
Frequency (MHz)

Plot 7-713. SDM Radiated Lower Band Edge (Peak/Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
RBW: 1 MHz  peak: 5916.00 MHz, 61.38 dBuV/m
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Plot 7-714. SDM Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

5955MHz

1

RBW: 1 MHz  peak: 5920.50
PASS 5 dfis 1700 VBW: 3 MHz

Peak Offset: 17.2dB_SWT: 1.01ms

MHz, 61.48 dBuV/m

Avg: 5921.10 MHz, 50.46 dBuV/m
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Plot 7-715. SDM Radiated Lower Band Edge (Peak/Average — UNIl Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

7095MHz
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Plot 7-716. SDM Radiated Upper Band Edge (Peak/Average — UNIl Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHz  pegk: 7223.40 MHz, 63.23 dBuV/m
Peak Trace . . . ) .
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Plot 7-717. SDM Radiated Upper Band Edge (Peak/Average — UNIl Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

RBW: 1 MHz  peak: 7231.50 MHz, 63.22 dBuV/m
Peak Trace : " : ! ;
PASS A9 O g1 SO 7 0Ths  Avg: 7263.60 MHz, 52.35 dBuV/m
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Plot 7-718. SDM Radiated Upper Band Edge (Peak/Average — UNII Band 8)

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ e]'ement (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 260 of 280
1C2205090027-11-R1.BCG 5/30/2022 - 9/16/2022 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.




@ clement

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power
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Plot 7-719. SDM Radiated Lower Band Edge (Peak —
UNII Band 8)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power
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Plot 7-721. SDM Radiated Lower Band Edge (Peak —
UNII Band 8)
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Plot 7-720. SDM Radiated Lower Band Edge
(Average — UNII Band 8)
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Plot 7-722. SDM Radiated Lower Band Edge
(Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power Trace: A\{era e RBWE 100 kHz Channel Power
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Plot 7-723. SDM Radiated Lower Band Edge (Peak —

UNII Band 8)

Plot 7-724. SDM Radiated Lower Band Edge

(Average — UNII Band 8)
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7.7.13 SDM Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
RBW: 1 MHz  pagk: 5925.00 MHz, 63.22 dBuv/m
Peak Trace VBW: 3 MH y - ‘=0 1
PASS égagk%ifiss%t&ll%_%%% SWT: 1.01nfs Avg: 5924.65 MHz, 50.12 dBuV/m
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Plot 7-725. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
RBW: 1 MHz .
PASS Reak JRh. 15 1qp VBW: 3 Mz Peak: 5923.95 MHz, 68.43 dBuV/m

Peak Offset: 14.8d8 SWT: 1.01ms Avg: 5923.95 MHz, 53.45 dBuV/m
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Plot 7-726. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MHz  pegk: 5923.25 MHz, 63.18 dBuV/m
Peak Trace . . . ! .
PASS i i nun B 300, 7357595030 iz, 50.13 dBuvim
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Plot 7-727. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7085MHz
Channel: 227
RBW: 1 MHz  peak: 7126.05 MHz, 62.58 dBpV/m
AT VBW: 3 MH y
PASS hug Ofel 15008 YO T 0lms  Avg: 7126.05 MHz, 51.44 dBuV/m
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Plot 7-728. SDM Radiated Upper Band Edge (Peak & Average — UNIl Band 8)

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ e]'ement (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 264 of 280
1C2205090027-11-R1.BCG 5/30/2022 - 9/16/2022 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.




@ clement

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
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Avg: 7126.40 MHz, 51.35 dBuV/m
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Plot 7-729. SDM Radiated Upper Band Edge (Peak & Average — UNIl Band 8)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
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Plot 7-730. SDM Radiated Upper Band Edge (Peak & Average — UNIl Band 8)
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7.7.14 SDM Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MHz  pggk: 5923.80 MHz, 71.11 dBuv/m
Peak Trace VBW: 3 MH y ; T ¢
PASS égagk%ifiss%t&ll%_%%% SWT: 1.01nfs Avg: 5919.00 MHz, 57.03 dBuV/m
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Plot 7-731. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz
Channel: 7
RBW: 1 MHz  pegk: 5921.00 MHz, 71.84 dBuV/m
Peak Trace . - - y .
PASS hug Offset 1558 (BW 3 IS Avg: 5921.40 MHz, 58.40 dBuV/m
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Plot 7-732. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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